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SHANGHAI LEEDEE TRAVELWARE PRODUCTS CO., LTD. 

 

 

28 HUAYUAN ROAD,LIUZAO TOWN,PUDONG,SHANGHAI,China 

 

 
 

The following sample was submitted and identified on behalf of the client as: 
 

 

Sample Description : ONE SAMPLE OF 600X600D POLYESTER 4 WHEELS TROLLEY BACKPACK 
IN RED. 

 

 

 

   
 

 

Buyer : TATSUYA HANZAEMON CO., LTD. 
 

 

Brand : LEEDEE 

 

 

Sample Color : Red 

 

 

Composition : 600x600D polyester 
 

 

End Use : Luggage 

 

 

Style No. : 81-71024 

 

 

Order No. : I-210312A 

 

 

Country of Origin : China 

 

 

Country of Destination : Japan 

 

 

Retest : No 

 

 
 

Sample Receiving Date : May 28, 2021 

 

 

Testing Period : May 31, 2021 - Jun 17, 2021 

 

     

 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 

Test Performed : Selected test(s) as requested by applicant  
 

 

 
 

Signed for and on behalf of 
 

 

SGS (Hong Kong) Limited 

 

      

     

     

      

 

Liu Wang, Andy, Technical Manager 
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Test Property Test Method Test Principle / Requirements Result/Actual finding 

 

Durability Test of 
Telescopic Handle 

SGS In House 
Method 

The telescopic handle shall withstand 
10000 cycles of expand/collapse without 
damage. 

PASS for Telescopic 
Handle 
(Tested on red sample 
as per client’s request) 

 
 

Sample Photo 
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***End of Report*** 
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